EXT3200, EXT5200 Series

Parts Catalog

(WTERR)

Provisional issue

A€ PEBASUS.






B0/ —YHS0AE, 19855 11 BIRED EXT3200 « EXT5200
BOKLEEEIEELTULEY,

ESRSEMHIVEE LBR, 4 THRESETERRLTTS

M This parts catalog covars KL devices manufactured
November, 1995 for EXT3200 + EXT5200 series.

M Always give the part numbers when ordering pans.

(AN
KLE®EEFA—K Application table of KL
EXTS5200/KL EXT3200/KL +sesesrrsnssssrssninisrenrsres nenererseesusesnas 2 EXT5200/KL EXT3200/KL ++eresersssrsrsrerrararssarrrnrasrransescccnsnss 2
KL EBBA IR I rreermisnreininssssssnsessesnonns 3 Component parts list for KL, .3
KLEB/N\— V1SR &UI K llustration & Parts list of KL
A 25— uT hER - cTRBER Intermittent attachment, Knee lifter
(KL101. 201. 211' 301) oooooooooooooooooooooooooooooooooooooooooooooooooooooo 4..5 (KL‘O‘.ZO‘. 2‘1! 301) oooooooooooooooooooooooooooooooooooooooooooooooooooooo 4..,5
S A R B ZA T (KL201, 211 )eerrersrsvsrasacansnnnannn, 8-7 Solenoid, Knee switch (KL201, 211} eesssrsrsrsnianminisniiii, 6~7
KL D‘J bD—i— (KLzol. 211) ------------------------------------------ 3_9 KL cont"o“er (KL:O1‘211) .................................................. 8-8
IPVIS =+ IP—=1 T LF2—5— (KL301) -+ 10~11 Air cylinder, Air valve, Filter regulator (KL301)++sesreessarsisinns 10~11




‘SNsvaid

EXT3200/KL

Application table of EXT5200/KL

Ol O] O | O |eczizden-(s1)012Ze1x3a Ol Cl o0 EEE/TAED — PIZSLYA
Q| O | O O |tcznaco-istmzena Ol O| OO} etenndeo-rizs@a C|O|O}O SEE/EY — PITSLXE
toe| 11z] soz] 102 108 L12| 10Z] L0k 1] Lz tozf Lok
™ M D ™ B D ™| M D M ™
Budid 4 ~A ir002El3 Budg £ ~A)sr00251%3 Buwiys A 8L4 A 002513
O 0|0 | O NSES/S0 — HYPZELXE
Ol O10|0O MSEXIYO - PRZELYXD
O] O] O | O |nsesiso-miswizeLxa O|O0|O| O SPS/SS — HFIZSLA
Ol O | O] Q |nserve—issizerxa OO0 | 0O crrTeYS - MIZELE
Q1O |0 |0 SEES/E0 ~ PPEELXD OO |O| 0O EPF/IBYS - PITSLXE O|0|0|0O CEC/CON — FIZSLXE
OO0 ]| O| sszeo-(srwzenxa OI0[0 |0 £LP/ZSYS — YIZSLYT Q|01 0O |0O £EL/E0 — MITILXD
OO |0 | O ssuer-ismzeixa O| Q| Q| O| czzize-(si)ezeixa OO0 jJC | O EEN/ISYS — FIZSIXNT SRRONNON NS LT — yOTSLYA
1oe| 11z Loz| Lo we| iz 1oz[ Lok soe| 11z| roz| 108 toe| niz| Loz| 1ot
o i ™l ™ ™ M W ™ L TR T ™ W DI W™
Buunys 34 002ELX3 Bupress ureld G 002E1A Bujyoepe ede) ()L —-£ 002513 Bujuress ureld ARG 002513

youms aguy| | adh) Armuswow aneuinaud

£RVLOA | £LIE—NEAKIETS HOETH
Youms aau| adA) ejewIsye NS LT
£6)ICAA | LFE-NEAKIERS
YOUMS BBUY adA) ayewaye suPe3 10T

£6CHA | L6 2ENEEER

Aﬁnwwnﬁcw&ﬁwg 10K I— V—\ oon-—lxm

TS e S 2 IM/002S LY o 2Iqel uonealiddy

EXT3200/KL @R —%

EXT5200/KL

oo ¥ HEEE




Component parts list for KL

KL &EBAESa—RR

‘Snsvaid

‘Buwiys pue Buiwrees ureid seyeweye youms ey Buisseid : adA) syewayy
‘U0 St YIUMS SY] ofiym uoeredo Buwys e suuocpey : edf Aewawop (1:@10N

SARCIMUOHES AR S SHBLA VYL P LV —261E
ERUUOGHSA WSV LHMRBELEA VL LFE—NEGCTE: (LE

adA}
100225 S00ZES SCOELS - - - - h“,E._a_ﬁ._e._. ageunsud | LOETI
Lre—N&Grocx et
9E109L adA) sjpweye suoeig
(Aovzjozz) |  ¥O080L - cre—nerxavun| HEM
010c0¢ 1roL18 16 — 9855L2
SELO9L adA) sypweye ey
- - - (Acozioor) | 090 creN—esurawn| HOTDE
{peliado-aau)y) [enuep
- - . - 86 - 89212 wmxerumaa| OV
Sje1duoo ojeidoo opidwoo ardwoo ajodwoo ejoidwod (Aiquiesse)
hwﬁﬁﬂﬂﬁu onenuy | sepuphouy | HOPO | youmseeuy | reyomig plousios B&ﬁm._go%om_x ﬂﬂmoswwmuﬁ_%v caineay adky
sped wauodwo) 25 48 Y

"1 10} 181 sued wauodwo)
ZE—SRUHEE




3/

KL101, 201, 211, 301 (EXT)




KL101, 201, 211, 301 KL101, 201, 211, 301

'y, 9 -1y PER-E fﬁﬂﬁi INTERMITTENT ATTACHMENT, KNEE LIFTER

REF. PART NO.

NO. BRES -4 #r NAME QT.
01 275538-91 4 vy -3 wFviER INTERMITTENT ATTACHMENT 01
02 212483A - TN CABLE 01
03 212436 -~ NG CABLE SUPPORT 01
04 007099 Bt ¥, M6 SCREW 01
05 202433 E& WASHER 01
06 004756 NEWNF v b M6 NUT 01
07 212484 TS5y o b BRACKET 01
08 004906 Kx v () /4.8 SCREW 02
09 212487-9S E¥YEBEE (M) KNEE LIFTER ASSEMBLY 01
10 207345 b ¥ Y 5 KENEE PAD BASE 01
11 005658 2l :: I BOLT 01

w12 207346 EHFYEFH - KENEE PAD 01
13 212492 i ROD 01
14 212493-SA 7545 w9 b BRACKET 01
15 005543 A\ EALEF WS BOLT 02
16 207344-SA A5 - COLLAR 03
17 005543 mAgFELr  WhH BOLT 03
18 207341-8A 7 b — A FRAME 02
19 004906 AXxvY (F) /4.8 SCREW 04
20 212485 it ROD 01
21 209287 - BRI IS 3 SPRING 01
22 207350-5A A2 A BRACKET 01
23 005543 Py HF A WH BOLT 01
24 212486 Lo = LEVER 01
25 005543 gf F vk WH BOLT 01
26 204585 B & WASHER 01
27 004805 NAF v b MbB NUT 01

O =FRAFT] @3 =Not for sale basically



KL201,211{EXT)




KL201, 211 KL201, 211

VUVIAF s EFRA 0 F SOLENOID, KNEE SWITCH

REF. PART NO.

NO. H&HEST & ¥ NAME QT.
01 811041 Y v/ 4 F (M) SOLENOID ASSEMBLY 01
02 811042 Yy v/ 4K SOLENOID 01
03 302097 73 v b BRACKET 01
04 302095 Lo — LEVER 01
05 005266 AAXV/C8x15 SCREW 01
06 302086 ik E PIN 01
07 201629 kAW RING 01
08 003144 ANAF v b C8 NUT 01
09 004905 AX*x Y (¥) /4.5 SCREW 04
10 004121 XY/ M4x6 SCREW 01
11 742202 thiga - F JUNCTION CORD 01
12 708013 E¥ 24y F (M) KNEE SWITCH ASS. (ALTERNATE) 01
13 708004 E¥F 240 F (M) KNEE SWITCH ASS. (HOMENTARY) 01
14 303010 7345 v b (M) BRACKET COMPLETE 01
15 000197 T3y v b BRACKET 01
16 004910 A%x v (¥) /5.1 SCREW 02
17 204585 B & WASHER 02



{

100/200V

H®

KL201, 211 (EXT)

220/240V

220/240V

220/240V

O]




KL201, 211
KLa» bO—=5—
REF. PART NO.
NO. BREFF
01 760135
02 760136
03 742076
04 742075
05 742077
06 742078
07 791024
08 791025
w09 742215
w10 742216
w11 760133
w12 760134
13 760106
14 004100
15 303550
16 204586
17 202013
18 004107
19 303026
20 004802
21 300291
22 745057
23 748014
24 004118
25 300291
26 004110
27 300291
28 303448
29 004803
30 771003
31 772003
32 004105
33 204586
34 303550
35 004800
w36 742190
w37 742191
w38 742214
39 205722
40 962512
%41 307079
42 303500
43 303499
44 004911
45 748007
46 701003
%47 701011
48 783001
Ok = R

*

=
yyytt
P XX
- r
T
!
[
R

-

UUTTH ﬂmm*d"u M
SR AURNTY: B |
vl XN NN v vl
AN

=
w
X
o

NN NN

=ECRENA

SRS
BN Nw e e BEHRe» B e

Nu B
2\

NP

2 Xr

.hb--‘
(o)

b4
-

Gk

>y bl
N\ &

BrovlE 4+ we@
N
X
-q

NN N

BN Byv—-@
=
19
x
co

2

I B
.

>\

BN N
2% T
“wz
Xy
;l

Pl I S S &
B

N
-
=
w

[
=
—~
i
St

(I

TR TR

2% O0O% % BN
Bew
- NS
7

SEED Uy
<
|
N OB
:h\./

I U I WY
TN
g S

o

M N e Ny

FHNE NN
b

A AT
\ e
LS

AR

NAME

PL CONTROLLER (100/200V)
PL CONTROLLER (220/240V)

POWER SUPPLY CORD
POWER SUPPLY CORD
POWER SUPPLY CORD

POWER SUPPLY CORD
TRANSFORMER (100/200V)
TRANSFORMER (220/240V)
CONNECTOR CORD ASSEMBLY
CONNECTOR CORD ASSEMBLY

CASE
SHASSIS
COVER
SCREW
WASHER

WASHER
PLUG

SPRING
RUBBER
SCREW
WASHER
NUT

SPRING WASHER

PRINT CIRCUIT PANEL ASSEMBLY

TAPPING SUPPORT
SCREW
SPRING WASHER

SCREW

SPRING WASHER
WASHER

NUT

FUSE (14)

FUSE HOLDER
SCREW

SPRING WASHER
WASHER

NUT

CONNECTOR CORD ASSEMBLY
CONNECTOR CORD ASSEMBLY
AC WIRING LEED

NAME PLATE

LABEL

INDICATION PLATE
BRACKET COMPLETE
BRACKET

SCREW

STAPLE

MAIN SWITCH

SWITCH INDICATION PLATE
NEON LAMP

@ 3% =Not for sale basically

KE201, 211
KL CONTROLLER

QT.






KL301 KL301
I7VY V- 7=NNT e ¥ V—F— AIR CYLINDER, AIR VALVE, FILTER REGULATOR

REF. PART NO.

NO. B RES 2 W NAME QT.
01 513038 7y )y - () AIR CYLINDER ASSEMBLY 01
02 513039 T VYY) vy - AIR CYLINDER 01
03 307074 Fow N KNUCKLE 01
04 302096 Er v PIN 01
05 201629 Il RING 01
06 003144 NBEFvFCS8 NUT 01
07 307075 7355y b BRACKET 01
08 004911 Kx v (F) /4.1 SCREW 04
09 303448 B & WASHER 04
10 207351 EE () PULLEY ASSEMBLY 01
11 207352 75y b BRACKET 01
12 004908 AXx ¢ (M) /4.5 SCREW 02
13 207354 rrftx v, M8 SCREW 01
14 202577 [ ] RING 01
15 202924 B4 WASHER 01
16 207353 B E PULLEY 01
17 004809 ~AF v b, M8 NUT 01
18 202922 B & WASHER 01
19 532005 77 () AIR VALVE ASSEMBLY 01
20 000197 TS5 h w b BRACKET 01
21 004910 Xz (F) /5.1 SCREW 02
22 204585 & WASHER 02
23 300220 NNTT I F -3 —-H VALVE ACTUATOR ASSEMBLY 01
24 005118 Bixv,/Chx12 SCREW 01
25 137142 & WASHER 01
26 005183 Ex P /CEX 1T SCREW 01
27 003044 e A LAY NUT 01
28 137142 B & WASHER 01
29 300216 755y b BRACKET 01
30 532001 TTFT SN AIR VALVE 01
31 601054 k~2=29 TN NIPPLE 01
32 600014 Fa-7 TUBE 01
33 601020 2= —Hpx# ELBOW 02
34 601055 k—-2R=w TN NIPPLE 02
35 600078 Fa-7 TUBE 02
36 522007 L¥alL—-4%—- (M) FILTER/REGULATOR ASSEMBLY 01
37 522008 74 W% —-—L¥al—4%~—- FILTER/REGULATOR 01
38 300372 75w b BRACKET 01
39 004304 NEXY /M6 X 16 SCREW 02
40 210061 B 4 WASHER 02
41 004806 NHEF v b M6 NUT 02
42 004910 Ax v (F) /5.1 SCREW 02
43 601053 i F JOINT 01
44 601049 P A A CONNECTOR 01
45 608002 94 ¥ —s8vF HOSE BAND 01









NG AZ I BEHAEH
Kt 7553 KIRTABMEMAS-T-2 TEL (06) 458-4730
FAX (06) 454-8785

PEGASUS SEWING MACHINE MFG. CO., LTD.

§- 7~ 2, Sagisu, Fukushima-ku, Osaka 553, Japan. Phone : (06) 458- 4739
Telefax : (06) 454 - 8785

©August 1996  Cat. N0.9736
Printed in Japan

ZRCERSNTOSABE, HROCHFELEBTICEHBURT,
The description in this material is subject to change without notice,



	KL FOR EXT3200,5200
	CONTENTS
	APPLICATION TABLE
	COPONENT PARTS LIST
	INTERMITTENT ATTACHIMENT,KNEE LIFTER
	LIST

	SOLENOID,KNEE-SWICH
	LIST

	KL CONTROLLER
	LIST

	AIR REGULATOR, CYLINDER,
	LIST

	BACK

